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H U A N YU H OSE C O.,L T D.

N o.367, Sec.3, Z hongshanRd., TanziD ist., TaichungCity 427,Taiw an(R .O .C .)

ProductN ame: SiliconeH ose
M anufactu rer: H U A N Y U H O SEC O ., L TD .
ProductSubmittedB y: H U A N Y U H O SEC O ., L TD .
D ateofR eceived: FEB R U A RY 1 2, 20 20
D ateofTesting: FEB R U A RY 1 2, 20 20~FEB R U A RY 20 , 20 20
R emark: 1 .Theinformationmentionedintheabovesectionis p rovidedby Client

(ExcludeD ateofSampleR eceivedandD ateofTesting)
2.Thefollow ingrep ortcontentmarks#is p rovidedby Client

====================================================================================

Thelaboratory testsaccordingtothetestreq uestsandsamplesp rovidedbyclient,andtheresultsareasfollow s:

TestR eq u ired： Flammability Test

TestM ethod： Pleaseseeattachedsheets

TestR esult： Pleaseseeattachedsheets

R emark:Testlocationis thesameas thelaboratory address.

Signedfor andon behalfof
SG S Taiwan L td.

 

The content of this PDF file is accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full, without prior written 
permission of the Company.此PDF 電子檔內容係根據原簽發之紙本報告製作，僅供參考用。本報告未經本公司書面同意，不可部份複製。 
 

 SGS Taiwan Ltd. No.35, Wu Chyuan Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan /新北市五股區(新北產業園區)五權路 35 號 

 台灣檢驗科技股份有限公司 t (886-2) 2298-3355 f (886-2) 2299-7857 www.tw.sgs.com 
   Member of SGS Group 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



M aterialandE ngineeringL aboratory-Taipei

T E ST R E PORT
*HV-20-00754A*
REPO RT N O .：H V-20 -0 0 754A
PA G E：2 O F 4
REPO RT D A TE：Feb.20 , 20 20

----- 2 -----

Thevalu eofreq u iredsp ecificationsarefor referenceonly.
Conformity judgementis the A p plicant'sfinalverdict.

Flam m ability Tes t

TestEq u ipment：
N am e B rand M odel

1 50 mm D igimaticCaliper M ITU TO Y O 50 0 -1 96-30
H orizonVerticalFlame

C hamber
A T L A S H V U L 2

TestM ethod：
R ef.toU L 94 (20 1 3) Testfor Flammability ofPlasticM aterialsfor Parts in

D evices andA p pliances

TestC ondition：
C onditioning1： Sp ecimensaretobep reconditionedat23±2℃and

50±5% relativehumidity for 48hou rs
C onditioning2： Sp ecimensaretobep reconditionedinanair-circulating

ovenfor 1 68hou rs at70±2℃andthencooledinthe
desiccator for atleast4 hou rs atroom temp eratu re
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TestD ata：
C onditioning1 (Temp eratu re23±2℃, R elativehu midity 50±5%, 48hou rs)
C riteriaconditions Sp ecimen #Req u irements

1 2 3 4 5 V-0 V-1 V-2
Thickness(mm) 1 .1 8 1 .1 8 1 .21 1 .1 8 1 .21 - - -
A fterflam etim efor each indiv idu al
specim en t1(Sec)

0 0 0 0 0 ≦1 0 ≦30 ≦30
A fterflam etim efor each indiv idu al
specim en t2(Sec)

0 0 0 0 0 ≦1 0 ≦30 ≦30
Totalafterflam etim e(Sec)
(t1plu s t2for the5 specim ens)

0 ≦50 ≦250 ≦250
A fterflam eplu s afterglow tim efor each
indiv idu alspecim en after thesecond
flam eapplication(t2+ t3)(Sec)

0 0 0 0 0 ≦30 ≦60 ≦60

A fterflam eor afterglow ofany specim en
u p to theholdingclam p

N o N o N o N o N o N o N o N o
C otton indicator ignitedby flam ing
particles or drops

N o N o N o N o N o N o N o Yes

C onditioning2(Temp eratu re70±2℃, 1 68hou rs, C ooled4 hou rs atroom temp eratu re)
C riteriaconditions Sp ecimen #Req u irements

1 2 3 4 5 V-0 V-1 V-2
Thickness(mm) 1 .22 1 .22 1 .21 1 .22 1 .22 - - -
A fterflam etim efor each indiv idu al
specim en t1(Sec)

0 0 0 0 0 ≦1 0 ≦30 ≦30
A fterflam etim efor each indiv idu al
specim en t2(Sec)

0 0 4.2 8.6 0 ≦1 0 ≦30 ≦30
Totalafterflam etim e(Sec)
(t1plu s t2for the5 specim ens)

1 2.8 ≦50 ≦250 ≦250
A fterflam eplu s afterglow tim efor each
indiv idu alspecim en after thesecond
flam eapplication(t2+ t3)(Sec)

0 0 0 0 0 ≦30 ≦60 ≦60

A fterflam eor afterglow ofany specim en
u p to theholdingclam p

N o N o N o N o N o N o N o N o
C otton indicator ignitedby flam ing
particles or drops

N o N o N o N o N o N o N o Yes

TestR esult：
Testdataiscompliantw ith theV -0 req u irements ofU L 94 20mm VerticalB u rning
Test.
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SamplePhoto：

TestSample
-----o O o-----
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